
























  7/31/14               ARIEL CORPORATION               C/N: 001        RHBUILD1
                            SALES ORDER COVER SHEET

           SERIAL #: C166422-24

 PART: 11K CLASS       DESCRIPTION: 11"JGK CYLINDER  CLASS

 PART NUMBER    QTY  DESCRIPTION                                         DRAWING NO.

 A-16622          1  DATA PLATE, 1 & 2 PUMP FORCE F EED LUBRICATOR        A-16622

 A-2584           1  12T-12T-9T

 A-2585           1  12T-9T-9T                                           N.A.

 D-5583           1  CROSSHEAD, LGT, DI, 76.3#, ELP , JGE:K:T             D-5583

 G-20204          1  CYLINDER ASSEMBLY, 11K:T, STD,  845 MAWP             A-18648

 G-4112           1  SHIP LOOSE CYLINDER, TOP AND B OTTOM LUBE            N.A.

 G-1710           4  SUC VLV ASSY,11 KCDT,845/1000                       D-1092

 G-1711           4  DIS VLV ASSY,11 KCDT,845/1000                       D-1093

 PISTON ASSY      1  PISTON ASSY 11.000 K                                A-17925 2 SHT

 B-2458-S         4  SUCTION VALVE, 127CT, NYX, D/S                       A-9265

 B-4903-AA        4  DISCHARGE VALVE, 127CT, MTX                         A-9240

 G-1783           4  HCL ASSY,SUC,11KCDT 845/1000                        A-12945

 G-1784           4  HCL ASSY,DIS,11KCDT 845/1000                        A-12945





  7/31/14               ARIEL CORPORATION               C/N: 001        RHBUILD1
                            PARTS LIST

 11" JGK:T CYLINDER BODY, STANDARD.            PART  NO. G-20204
 RDP 768#, MAWP 845#                           REF DRAWING A-18648

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   D-3755           0  CYLINDER, 11K:T, HES, 84 5 MAWP

   2   C-0937           0  CRANK END HEAD, 11K

   3   A-2236           1  STEEL GASKET, 11.438 OD X 11.125 ID X .060, HEAD

   4   FC0120IO        16  12-POINT CAPSCREW, 3/4-1 0 X 3, G8

   5   B-3549           1  GASKET, 22.500 OD X 18.5 16 ID X 0.015, CYLINDER,
                           18 HOLES

   6   FC0120JW        12  12-POINT CAPSCREW, 7/8-9  X 6, G8

   8   FW0550ID         2  STAT-O-SEAL, VT, 75 DURO METER, 3/4 ID

   9   A-0830           2  MALE CONNECTOR, STL, 1/4  TUBE X 1/8 NPT

  10   A-0815           2  MALE ELBOW, STL, 1/4 TUB E X 1/8 NPT

  11   A-0811           2  HEX REDUCING BUSHING, 1/ 4 NPT (MALE) X 1/8 NPT
                           (FEMALE), STL

  12   PT0200CB     112."  TUBING, SS, 1/4 OD X .03 5 WALL

  13   A-18496          2  CHECK VALVE, DOUBLE BALL , 1/4 TUBE X 1/8 NPT, SS

  16   A-0465           1  DATA PLATE, CYLINDER SPE CIFICATION, 3-1/2 X 2-1/4

  17   FR0571CC        12  DRIVE SCREW, TYPE U, SS,  #6 X 1/4

  18   PP0810GB         6  PIPE PLUG, HEX HEAD, 1/2  NPT, STL

  19   A-0640-A         2  INFORMATION PLATE, SUCTI ON

  20   A-0640-B         2  INFORMATION PLATE, DISCH ARGE

  23   A-2072           2  LUBE FITTING, 3/4-10 X 4 -1/2

  33   A-3989           2  STREET ELBOW, 45ï¿½, 1/8  NPT, STL

 100   HD-3755          1  CYLINDER HYDROTEST SET, 11K:T, HES, 845 MAWP

     WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
     DOES NOT REPRESENT THE QUANTITY REQUIRED.
   *** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***





  7/31/14               ARIEL CORPORATION               C/N: 001        RHBUILD1
                            PARTS LIST

 CYLINDER TO BE SHIPPED LOOSE                  PART  NO. G-4112
 WITH TOP AND BOTTOM LUBE                      REF DRAWING N.A.
 AND STANDARD TUBING AND FITTINGS

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   A-0886           2  BULKHEAD UNION, STL, 1/4  TUBE

   2   A-0815           2  MALE ELBOW, STL, 1/4 TUB E X 1/8 NPT

     WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
     DOES NOT REPRESENT THE QUANTITY REQUIRED.
   *** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***





  7/31/14               ARIEL CORPORATION               C/N: 001        RHBUILD1
                            PARTS LIST

 SUCTION VALVE, RETAINER AND CAP               PART  NO. G-1710
 11" JGK:C:D:T CLASS                           REF DRAWING D-1092

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   SUCTION VALVE    0  FOR VALVE PART NUMBER, S EE COVER SHEET

   2   A-2238           1  STEEL GASKET, 05.796 OD X 05.608 ID X .030, VALVE

   3   B-1125           1  VLV RET,S&D,11 K:C:D  84 5/1000

   4   B-1124           0  VALVE CAP, 11K:K PRC:C

   5   A-0034           1  O-RING, VT, 5.895 OD X . 210, 75/85 DUROMETER

   6   FC0171FHJ        4  12-POINT CAPSCREW, 3/4-1 0 X 2-3/4 X 15/16, G8

     WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
     DOES NOT REPRESENT THE QUANTITY REQUIRED.
   *** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***





  7/31/14               ARIEL CORPORATION               C/N: 001        RHBUILD1
                            PARTS LIST

 DISCHARGE VALVE, RETAINER, CAP                PART  NO. G-1711
 11" JGK:C:D:T CLASS CYLINDER                  REF DRAWING D-1093

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   DISCHARGE VALV   0  FOR VALVE PART NUMBER, S EE COVER SHEET

   2   A-2238           1  STEEL GASKET, 05.796 OD X 05.608 ID X .030, VALVE

   3   B-1125           1  VLV RET,S&D,11 K:C:D  84 5/1000

   4   B-1124           0  VALVE CAP, 11K:K PRC:C

   5   A-0034           1  O-RING, VT, 5.895 OD X . 210, 75/85 DUROMETER

   6   FC0171FHJ        4  12-POINT CAPSCREW, 3/4-1 0 X 2-3/4 X 15/16, G8

   7   A-2695           2  THUMB SCREW, NYLON, 1/4- 20 X 1"

     WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
     DOES NOT REPRESENT THE QUANTITY REQUIRED.
   *** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***





  7/31/14               ARIEL CORPORATION               C/N: 001        RHBUILD1
                            PARTS LIST

 11.000 K PISTON ASSEMBLY; 05.500 STROKE.           PART NO. PISTON ASSY
 G-SHEETS USED: G-18342, G-21536, G-18238, G-18945,  REF DRAWING A-17925 2 SHT
  G-18251.

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   C-2850           1  PIST,WB ,11    K,2PC

   2   A-2240           4  PISTON RING, 11K:T:KCZ/L M

   3   C-0876           1  PISTON ROD, 5.500 STROKE  / 45.435 LONG

   4   B-1248           1  PISTON COLLAR, 4 OD, JGK :T

   5   B-1249           1  PISTON NUT, 4 OD, JGK:T

   6   FS0405DH         2  SET SCREW, CUP POINT, 5/ 16-24 X 1-1/4

   7   B-1584           1  PKG,2.0,1500,STD,BTR

   8   FC0120IV         4  12-POINT CAPSCREW, 3/4-1 0 X 5-1/2, G8

   9   A-0827           0  MALE CONNECTOR, STL, 1/4  TUBE X 1/4 NPT

  10   PT0200CB      30."  TUBING, SS, 1/4 OD X .03 5 WALL

  11   SC-2848          0  PIST,WB ,11    K,CE/PC

  12   SC-2849          0  PIST,WB ,11    K,HE/PC

  13   A-8444           0  O-RING, VT, 8.390 OD X . 070, 75 DUROMETER

  14   FP0505EE         0  ROLL PIN, 3/16 OD X 3/4 LONG

  15   A-2242           1  WEAR BAND,11    K:C:Z,2. 0W

  99   B-1584-K         0  REBUILD KIT, 2.000 PISTO N ROD PACKING

  99   B-6470-K         0  REBUILD KIT, 2.000 OIL W IPER PACKING, TEFLON WAT

     WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
     DOES NOT REPRESENT THE QUANTITY REQUIRED.
   *** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***









  7/31/14               ARIEL CORPORATION               C/N: 001        RHBUILD1
                            PARTS LIST

 0.3940=A                                      PART  NO. B-2458-S
 1.4570=B                                      REF DRAWING A-9265
 5.8080=C
 0.1020=LFT

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   A-8072           1  SUCTION VALVE SEAT, 127C GT, DRILLED

   2   A-2310-A         1  SUCTION VALVE GUARD ASSE MBLY, 127CGT

   3   A-17241          1  CENTER BOLT, 12-POINT, 7 /16-20 X 2-1/2 LONG

   4   A-6509           1  VALVE PLATE, 127CT, .197  THICK, NYX

   5   A-2166           1  GUIDE RING, 148-179CT, . 338 THICK

   6   A-1345          13  SPRING (.354/.276 OD X . 630 FREE LENGTH) YELLOW,
                           .028 WIRE DIAMETER

   7   A-2039           2  SPIROL PIN, .118 OD X .5 91 LONG

  10   A-2313           1  WAFER SPRING, 127CGT

  12   A-2167           1  VALVE WASHER, 7/16 ID X 1-8 THREAD

  99   KB-2458-S        0  KIT, VALVE, 127CT, NYX, D/S

     WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
     DOES NOT REPRESENT THE QUANTITY REQUIRED.
   *** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***





  7/31/14               ARIEL CORPORATION               C/N: 001        RHBUILD1
                            PARTS LIST

 0.1960=A                                      PART  NO. B-4903-AA
 1.4570=B                                      REF DRAWING A-9240
 5.8360=C
 0.0830=LFT

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   A-8071           1  DISCHARGE VALVE SEAT, 12 7CGT, DRILLED

   2   A-2315-A         1  DISCHARGE VALVE GUARD AS SEMBLY, 127CGT

   3   A-2254           1  CENTER BOLT, 12 POINT, 7 /16-20 X 2-1/4 LONG

   4   A-15111          1  VALVE PLATE, 127CT, .217  THICK, MTX

   5   A-2166           1  GUIDE RING, 148-179CT, . 338 THICK

   6   A-1345          26  SPRING (.354/.276 OD X . 630 FREE LENGTH) YELLOW,
                           .028 WIRE DIAMETER

   7   A-2039           2  SPIROL PIN, .118 OD X .5 91 LONG

  10   A-2313           1  WAFER SPRING, 127CGT

  12   A-2167           1  VALVE WASHER, 7/16 ID X 1-8 THREAD

  99   KB-4903-AA       0  KIT, VALVE, 127CT, MTX

     WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
     DOES NOT REPRESENT THE QUANTITY REQUIRED.
   *** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***





  7/31/14               ARIEL CORPORATION               C/N: 001        RHBUILD1
                            PARTS LIST

 HIGH CLEARANCE SUCTION VALVE SPACER           PART  NO. G-1783
 AND RETAINER                                  REF DRAWING A-12945 2 SHT
 11" JGK:C:D:T CLASS CYLINDER

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   SUCTION VALVE    0  FOR VALVE PART NUMBER, S EE COVER SHEET

   2   A-2238           2  STEEL GASKET, 05.796 OD X 05.608 ID X .030, VALVE

   3   B-1192           1  HIGH CLEARANCE VALVE RET AINER, SUCTION &
                           DISCHARGE, 11K:C:Z

   4   B-1124           0  VALVE CAP, 11K:K PRC:C

   5   A-0034           1  O-RING, VT, 5.895 OD X . 210, 75/85 DUROMETER

   6   FC0171FHJ        0  12-POINT CAPSCREW, 3/4-1 0 X 2-3/4 X 15/16, G8

   9   A-2420           1  HIGH CLEARANCE VALVE SPA CER, SUCTION, 11K:C:Z

     WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
     DOES NOT REPRESENT THE QUANTITY REQUIRED.
   *** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***









  7/31/14               ARIEL CORPORATION               C/N: 001        RHBUILD1
                            PARTS LIST

 HIGH CLEARANCE DISCHARGE VALVE SPACER         PART  NO. G-1784
 AND RETAINER                                  REF DRAWING A-12945 2 SHT
 11" JGK:C:D:T CLASS CYLINDER

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   DISCHARGE VALV   0  FOR VALVE PART NUMBER, S EE COVER SHEET

   2   A-2238           2  STEEL GASKET, 05.796 OD X 05.608 ID X .030, VALVE

   3   B-1192           1  HIGH CLEARANCE VALVE RET AINER, SUCTION &
                           DISCHARGE, 11K:C:Z

   4   B-1124           0  VALVE CAP, 11K:K PRC:C

   5   A-0034           1  O-RING, VT, 5.895 OD X . 210, 75/85 DUROMETER

   6   FC0171FHJ        0  12-POINT CAPSCREW, 3/4-1 0 X 2-3/4 X 15/16, G8

   7   A-2695           2  THUMB SCREW, NYLON, 1/4- 20 X 1"

   9   A-2421           1  HIGH CLEARANCE VALVE SPA CER, DISCHARGE, 11K:C:Z

     WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
     DOES NOT REPRESENT THE QUANTITY REQUIRED.
   *** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***









  7/31/14               ARIEL CORPORATION               C/N: 001        RHBUILD1
                            SALES ORDER COVER SHEET

           SERIAL #: U112893-95

 PART: G-11015         DESCRIPTION: VVCP,11    K:T        845/1000

 11" JGK:T UNLOADER ASSEMBLY,                  PART  NO. G-11015
 STAINLESS STEEL TUBING AND FITTINGS.          REF DRAWING A-6883

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   C-1001           1  UNLOADER HEAD, 11K:T:K P RC:T PRC:C:D

   2   D-1127           1  ADAPTER, HEAD END UNLOAD ER, 11K:C

   3   C-1374           0  UNLOADER PISTON, 11K:T:K -HP:T-HP:C:D:Z:U

   4   C-3719           0  UNLOADER STEM, K:C:Z, 2- 1/2-8 THREAD

   5   A-3502           1  O-RING, VT, 9.645 OD X . 210, 75/85 DUROMETER

   6   A-2236           1  STEEL GASKET, 11.438 OD X 11.125 ID X .060, HEAD

   7   A-2355           1  UNL.PISTON RING, 8-1/2 O .D.

   8   C-0983           1  UNLOADER LOCKING HANDLE,  2-1/2-8 THREAD

   9   A-2397           1  RETAINER, UNLOADER PACKI NG, K:C:Z

  10   A-2395           1  BACK-UP RING, PACKING

  11   A-2400           1  COMPRESSION SPRING, UNLO ADER, 3-7/16 OD

  12   A-2399           1  V-RING PACKING, UNLOADER , 2-3/4 ID X 3-1/2 OD

  13   FC0120IU        16  12-POINT CAPSCREW, 3/4-1 0 X 5, G8

  14   A-2390           1  SELF-LOCK NUT, ESNA, THI N, 1-1/2-12

  15   A-2392           1  SNAP RING, INTERNAL, SS,  3-3/4 BORE

  16   FC0110EJ         2  SOCKET HEAD CAPSCREW, 3/ 8-16 X 1-3/4, G8

  17   A-0500           1  GREASE FITTING CAP, PLAS TIC

  18   A-0938           1  MALE CONNECTOR, SS, 1/4 TUBE X 1/4 NPT

  19   PZ0230BA         1  STRAIGHT GREASE FITTING,  1/4-18

  20   A-2394           1  BELLOWS, THREAD PROTECTO R, UNLOADER

  21   A-2398           1  BACK-UP RING, BELLOWS





  7/31/14               ARIEL CORPORATION               C/N: 001        RHBUILD1
                            SALES ORDER COVER SHEET

  22   FC0134CC         4  BUTTON HEAD CAPSCREW, 1/ 4-20 X 1/2, 316SS

  23   PT0201CD       6."  TUBING, 316 SS, 1/4 OD X  .065 WALL

  24   C-0984           1  UNLOADER HANDLE, 3 PRONG

  25   A-0256           1  MACHINE SCREW PLUG, PLAS TIC, 1/2-13

  26   A-0755           1  DATA PLATE, UNLOADER HEA D SPECIFICATION

  27   FR0571CC         4  DRIVE SCREW, TYPE U, SS,  #6 X 1/4

  28   AC-3722          1  UNLOADER PISTON ASSEMBLY , 11K:T:K-HP:T-HP:C:D:Z:U

  32   A-12927          1  DATA PLATE, UNLOADER ADA PTER SPECIFICATION













  5/23/12               ARIEL CORPORATION               C/N: 001        RHCOVP02
                            SALES ORDER COVER SHEET

           SERIAL #: C134464

 PART: 7-1/4K CLASS    DESCRIPTION: 7-1/4"JGK CYLIN DER CLASS

 PART NUMBER    QTY  DESCRIPTION                                         DRAWING NO.

 G-20787          1  CYLINDER ASSEMBLY, 6-3/4K:T, S F, 1900 MAWP          A-19067

 G-4111           1  SHIP LOOSE CYL.TB LUBE,SF                           N.A.

 G-1609           4  SUC VLV ASSY, 7-1/4K:HP:CDTZ                        C-0971

 G-1610           4  DIS VLV ASSY, 7-1/4K:HP:CDTZ                        C-0972

 PISTON ASSY      1  PISTON ASSY 06.750 K                                A-17925 2 SHT

 B-6115-T         4  SUCTION VALVE, 77CT, NYX, M/S                       A-16218

 B-5908-AA        4  DISCHARGE VALVE, 77CT, MTX, M/ S                     A-15832





  5/23/12
                            PARTS LIST

 6-3/4"K:T CYLINDER BODY, STANDARD.            PART  NO. G-20787
 STAINLESS STEEL TUBING AND FITTINGS.          REF DRAWING A-19067
 RDP 1727#, MAWP 1900#

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   D-3502           0  CYLINDER, 6-3/4K:T, HES,  1900 MAWP

   2   C-0903           0  CRANK END HEAD, 6-3/4K:T

   3   A-2087           1  STEEL GASKET, 07.750 OD X 07.375 ID X .060, HEAD

   4   FC0100JQ        12  HEX HEAD CAPSCREW, 7/8-9  X 3-1/2, G9

   5   B-3549           1  GASKET, 22.500 OD X 18.5 16 ID X 0.015, CYLINDER,
                           18 HOLES

   6   FC0120JW        12  12-POINT CAPSCREW, 7/8-9  X 6, G8

   8   FW0550ID         2  STAT-O-SEAL, VT, 75 DURO METER, 3/4 ID

   9   A-0813           2  MALE CONNECTOR, SS, 1/4 TUBE X 1/8 NPT

  10   A-0812           2  MALE ELBOW, SS, 1/4 TUBE  X 1/8 NPT

  11   A-0824           2  HEX REDUCING BUSHING, SS , 1/4 NPT(MALE) X 1/8
                           NPT(FEMALE)

  12   PT0201CD     106."  TUBING, 316 SS, 1/4 OD X  .065 WALL

  13   A-18496          2  CHECK VALVE, DOUBLE BALL , SS, 1/4 TUBE INLET X
                           1/8 NPT OUTLET,

  16   A-0465           1  DATA PLATE, CYLINDER SPE CIFICATION, 3-1/2 X 2-1/4

  17   FR0571CC        12  DRIVE SCREW, TYPE U, SS,  #6 X 1/4

  18   PP0810GE         6  PIPE PLUG,1/2NPT,HEX HD, SS

  19   A-0640-A         2  INFORMATION PLATE, SUCTI ON

  20   A-0640-B         2  INFORMATION PLATE, DISCH ARGE

  23   A-3210           2  LUBE FITTING, 3/4-10 X 5

  27   FP0505FG         1  ROLL PIN, 1/4 OD X 1" LO NG

  33   A-3990           2  STREET ELBOW, 45ï¿½, 1/8  NPT, SS

 100   HD-3502          1  CYLINDER HYDROTEST SET, 6-3/4K:T, HES, 1900 MAWP

     WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
     DOES NOT REPRESENT THE QUANTITY REQUIRED.
   *** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***





  5/23/12
                            PARTS LIST

 CYLINDER TO BE SHIPPED LOOSE                  PART  NO. G-4111
 WITH TOP AND BOTTOM LUBE AND                  REF DRAWING N.A.
 STAINLESS STEEL TUBING AND FITTINGS

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   A-0949           2  BULK.UNION,SS,     1/4T X 1/4T

   2   A-0812           2  MALE ELBOW, SS, 1/4 TUBE  X 1/8 NPT

     WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
     DOES NOT REPRESENT THE QUANTITY REQUIRED.
   *** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***





  5/23/12
                            PARTS LIST

 SUCTION VALVE, RETAINER AND CAP               PART  NO. G-1609
 7-1/4" JGK:K-HP:T:C:D:Z CLASS CYL.            REF DRAWING C-0971

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   SUCTION VALVE    0  FOR VALVE PART NUMBER, S EE COVER SHEET

   2   A-2084           1  STEEL GASKET, 03.855 OD X 03.537 ID X .030, VALVE

   3   B-1064           1  VLV RET,S&D, 7-1/4K:C

   4   B-1065           0  VALVE CAP, 7-1/4K:K PRC: K HP:C:C PRC:Z

   5   A-1812           1  O-RING, VT, 3.887 OD X . 139, 95 DUROMETER

   6   FC0171GKL        4  12-POINT CAPSCREW, 7/8-9  X 3-1/2 X 1-1/16, G8

     WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
     DOES NOT REPRESENT THE QUANTITY REQUIRED.
   *** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***





  5/23/12
                            PARTS LIST

 DISCHARGE VALVE, RETAINER, CAP                PART  NO. G-1610
 7-1/4" JGK:T,JGK-HP & JGC:D:Z CLASS CYL.      REF DRAWING C-0972

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   DISCHARGE VALV   0  FOR VALVE PART NUMBER, S EE COVER SHEET

   2   A-2084           1  STEEL GASKET, 03.855 OD X 03.537 ID X .030, VALVE

   3   B-1064           1  VLV RET,S&D, 7-1/4K:C

   4   B-1065           0  VALVE CAP, 7-1/4K:K PRC: K HP:C:C PRC:Z

   5   A-1812           1  O-RING, VT, 3.887 OD X . 139, 95 DUROMETER

   6   FC0171GKL        4  12-POINT CAPSCREW, 7/8-9  X 3-1/2 X 1-1/16, G8

   7   A-0145           2  THUMB SCREW, NYLON, 1/4- 20 X 3/4

     WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
     DOES NOT REPRESENT THE QUANTITY REQUIRED.
   *** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***





  5/23/12
                            PARTS LIST

 06.750 K PISTON ASSEMBLY; 05.500 STROKE.           PART NO. PISTON ASSY
 G-SHEETS USED: G-18584, G-19135, G-18665, G-18948,  REF DRAWING A-17925 2 SHT
  G-17492.

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   C-1014           1  PIST,WB , 6-3/4K

   2   A-2088           4  PISTON RING, 6-3/4K:T

   3   C-0888           1  P ROD,SS,5.50STK/42.440L G

   4   B-2186           1  PISTON COLLAR, SS, 3-1/2  OD, K:K-HP & 22-1/2H

   5   B-1221           1  PISTON NUT, 3-1/2 OD, JG K:T

   6   FS0405DH         2  SET SCREW, CUP POINT, 5/ 16-24 X 1-1/4

   7   B-1590           1  PKG,2.0,2500,S/L2,PU,BTR

   8   FC0120IT         6  12-POINT CAPSCREW, 3/4-1 0 X 4-1/2, G8

   9   A-0938           3  MALE CONNECTOR, SS, 1/4 TUBE X 1/4 NPT

  10   PT0201CD      45."  TUBING, 316 SS, 1/4 OD X  .065 WALL

  15   A-2090           1  WEAR BAND, 6-3/4K:C:Z,2. 0W

  99   B-1589-K         0  REBUILD KIT, 2.000 PISTO N ROD PACKING

  99   B-1687-K         0  REBUILD KIT, 2.000 OIL W IPER PACKING, WAT

     WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
     DOES NOT REPRESENT THE QUANTITY REQUIRED.
   *** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***









  5/23/12
                            PARTS LIST

 0.3940 =A                                     PART  NO. B-6115-T
 1.4570 =B                                     REF DRAWING A-16218
 3.8700 =C
 0.1020 =LFT

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   A-4612           1  SUC VLV SEAT, 77CT

   2   A-18678-A        1  SUCTION VALVE GUARD ASSE MBLY, 77CT

   3   A-1842           1  CNTR STUD, 3/8-24 X 3.15

   4   A-5445           1  VALVE PLATE, 77CT, .236 THICK, NYX

   5   A-4615           1  GUIDE RING,77CT,.370 THK

   6   A-12064          7  SPRING (.354 OD X .669 F REE LENGTH) GREEN, .041
                           WIRE DIAMETER

   7   A-2039           2  SPIROL PIN,.118D X .591L

   8   A-1367           1  LOCKNUT, DRAKE 3/8-24

   9   A-16466          1  LOCK,STUD .098D

  10   A-3594           1  WAFER SPRING, 77CET

  99   KB-6115-T        0  KIT, VALVE, 77CT, NYX, M /S

     WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
     DOES NOT REPRESENT THE QUANTITY REQUIRED.
   *** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***





  5/23/12
                            PARTS LIST

 0.1960 =A                                     PART  NO. B-5908-AA
 1.4570 =B                                     REF DRAWING A-15832
 3.8950 =C
 0.0870 =LFT

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   A-18078-A        1  DISCHARGE VALVE SEAT ASS EMBLY,77CT

   2   A-18077-A        1  DISCHARGE VALVE GUARD AS SEMBLY, 77CT

   3   A-1842           1  CNTR STUD, 3/8-24 X 3.15

   4   A-8182           1  VALVE PLATE, 77CT, .236 THICK, MTX

   5   A-4565           1  GUIDE RING,77CT,.354 THK

   6   A-12007         14  SPRING (.354 OD X .709 F REE LENGTH) BLUE, .037
                           WIRE DIAMETER

   7   A-2039           2  SPIROL PIN,.118D X .591L

   8   A-1367           1  LOCKNUT, DRAKE 3/8-24

   9   A-16466          1  LOCK,STUD .098D

  10   A-3594           1  WAFER SPRING, 77CET

  99   KB-5908-AA       0  KIT, VALVE, 77CT, MTX, M /S

     WHEN A ZERO APPEARS IN THE QUANTITY COLUMN IT
     DOES NOT REPRESENT THE QUANTITY REQUIRED.
   *** ALWAYS PROVIDE SERIAL NUMBER WHEN ORDERING S PARE PARTS. ***
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           SERIAL #: U92166

 PART: G-11815         DESCRIPTION: VVCP, 6-3/4K:T         19-2200

 6-3/4" JGK:T:C:D UNLOADER ASSEMBLY,           PART  NO. G-11815
 STAINLESS STEEL TUBING AND FITTINGS.          REF DRAWING A-6883

 ITEM  PART NUMBER    QTY  DESCRIPTION

   1   C-0977           1  UNL HEAD, 6-3/4K:C

   2   C-0974           1  ADAPTER, HEAD END UNLOAD ER, 7-1/4K:C

   3   B-3862           0  UNL PIST, 7-1/4 & 6-3/4K CZ

   4   C-3983           0  UNL.STEM,7-1/4 & 6-1/4KC Z

   5   A-0724           1  O-RING, VT, 6.645 OD X . 210, 75/85 DUROMETER

   6   A-2087           1  STEEL GASKET, 07.750 OD X 07.375 ID X .060, HEAD

   7   A-0475           1  UNL.PISTON RING, 5-1/4 O .D.

   8   C-0369           1  UNLOADER LOCKING HANDLE,  2"-8 THREAD

   9   A-2388           1  UNL SPRING RETAINER

  10   A-0643           1  BACK-UP RING, PACKING

  11   A-0629           1  COMPRESSION SPRING, UNLO ADER

  12   A-0639           1  V PACKING, UNLOADER

  13   FC0120JV        12  12-POINT CAPSCREW, 7/8-9  X 5-1/2, G8

  14   A-2389           1  SELF-LOCK NUT, ESNA, THI N, 1-3/8-12

  15   A-2391           1  SNAP RING,SS,INT,3-1/4 B ORE

  16   FC0110EK         2  SOCKET HEAD CAPSCREW, 3/ 8-16 X 2, G8

  17   A-0500           1  GREASE FITTING CAP, PLAS TIC

  18   A-0938           1  MALE CONNECTOR, SS, 1/4 TUBE X 1/4 NPT

  19   PZ0230BA         1  STRAIGHT GREASE FITTING,  1/4-18

  20   A-2387           1  BELLOWS, THREAD PROTECTO R, UNLOADER

  21   A-0642           1  BACK-UP RING, BELLOWS
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  22   FC0134CC         3  BUTTON HEAD CAPSCREW, 1/ 4-20 X 1/2, 316SS

  23   PT0201CD       5."  TUBING, 316 SS, 1/4 OD X  .065 WALL

  24   C-0982           1  UNLOADER HANDLE, 3 PRONG

  25   A-0256           2  MACHINE SCREW PLUG, PLAS TIC, 1/2-13

  26   A-0755           1  DATA PLATE, UNLOADER HEA D SPECIFICATION

  27   FR0571CC         4  DRIVE SCREW, TYPE U, SS,  #6 X 1/4

  28   AC-3985          1  UNL PIST ASSY,7-1/4 & 6- 3/4KCZ

  32   A-12927          1  DATA PLATE, UNLOADER ADA PTER SPECIFICATION










